
STATEMENT OF QUALIFICATIONS
Norwood Water Commission Grant Writing Services

February 10, 2025

Maximizing Your 
Funding Potential



Norwood Water Commission Grant Writing SOQ |  2

744 Horizon Court, Suite 140 
Grand Junction, CO 81506 
970.852.3222 
www.GarverUSA.com 

February 10, 2025

Norwood Water Commission 
1670 Naturita Street 
Norwood, CO 81423

RE: Grant Writing Services

Dear Ms. Pierce and Norwood Water Commission team, 

Navigating the world of funding can initially seem like a daunting task for any project. From grants 
to loans, to federal, state, or privately-sourced funds, the options available today are abundant. The 
Norwood Water Commission (NWC) needs a partner who can efficiently guide them through various 
[...]
Environmental Compliance 4 
 

 
Figure 2. Water system route with identified risks. 
Impaired Water Quality in the Ridgway Reservoir 
Unlike many water sources throughout the high mountains 
of Western Colorado, the water available at the Ridgway 
Reservoir is considered impaired, and a conventional 
water treatment process cannot deliver finished water 
without a softening or reclamation measure. This impaired 
raw water is classified as “very hard” by the United States 
Geological Survey (USGS). It contains moderate to high 
total dissolved solids (TDS) levels that are significantly 
higher than the finished water from Blue Mesa Reservoir 
currently conveyed to P7WA’s service area. Due to the 

Because the source water at 
Ridgway Reservoir is considered 
impaired, the project must 
incorporate softening technology to 
reclaim the natural resource, 
thereby qualifying this project for 
Title XVI funding as established in 
the feasibility study currently under 
Reclamation’s review. 



Norwood Water Commission Grant Writing SOQ |  25

     

Environmental Compliance 5 
 

difference in hardness and TDS levels, P7WA needs to include softening technology in its treatment 
process to ensure the finished water matches that of the existing WTP. Incorporating this technology is 
necessary to avoid disinfectant residual loss, scaling, corrosion, and aesthetic issues in the blending zones 
within the service area. Furthermore, without softening technology, customer acceptance of the finished 
water would decrease due to the change in water quality. 
For reference, the hardness and TDS levels in the current finished water throughout the service area are, 
on average, 121 and 156 milligrams per liter (mg/L), respectively, and the Ridgway Reservoir demonstrates 
levels of 291 and 350 mg/L, as identified in Appendix B. Water Quality. 
Assessment of Potential Treatment Alternatives and Initial Selection 
In the spring and summer of 2021, P7WA hosted a series of workshops with stakeholders, which evaluated 
the various treatment process alternatives for a potential new water treatment facility, including membrane 
softening, pellet softening, and conventional lime softening. This engagement included the opportunity to 
rank value drivers based on their importance. The top three drivers in priority order are: 
1. Ability to produce a finished water quality that can safely blend with the existing WTP water quality and 

account for seasonal changes. 
2. Control and predictability for managing treatment capacity, operations, and maintenance. 
3. Consider life cycle costs (design, construction, operations & maintenance). 
Based on feedback from the 2021 workshop with stakeholders and P7WA’s analysis, PSRs were 
preliminarily selected as the locally preferred alternative (See Evaluation Subcriterion 5b for participant 
details). However, recognizing that PSRs are a novel technology for surface water treatment in the United 
States, P7WA sought funding through Reclamation to perform a pilot study to inform the conceptual and 
final design. 
Treatment Process Pilot Study and Selection 
In the summer of 2022, P7WA piloted PSRs, followed by 
direct filtration via ultrafiltration (UF) membranes and granular 
media filters. The pilot results indicated that UF membranes 
outperformed granular media filter treatment efficiency and 
provided more operational flexibility to manage seasonal 
water quality changes due to ease of automation. The 
feasibility report for Title XVI eligibility outlined the relevant pilot study results. 
Assessment of Raw Water Delivery Options and Selection 
During the same workshops in the summer of 2021, P7WA evaluated three raw water delivery options: a 
raw water delivery line from the Ridgway Reservoir, alluvial wells, and an in-stream diversion and 
pumphouse. For raw water delivery options, stakeholders ranked the following three value drivers by 
priority: 
1. Quality of source water and resistance to the possible effects of wildfire, runoff, and contamination 
2. Control and predictability for managing raw water supply, operations, and maintenance 
3. Reliability and environmental sustainability with decreased reliance on pumping and energy use 
With stakeholder input and further consideration, P7WA selected a raw water delivery line as the preferred 
alternative. The raw water delivery line provides the highest quality water source and the most stable raw 
water source due to the buffering capacity of the reservoir, which stabilizes seasonal water quality changes. 

PSR - UF membrane treatment train 
was determined to be effective for 
treating water from the Ridgway 
Reservoir. 



Norwood Water Commission Grant Writing SOQ |  26

     

Environmental Compliance 6 
 

It has the lowest operations and maintenance (O&M) costs and required staff. It has the highest resilience 
to wildfire events and the greatest control of raw water flow from the reservoir to the WTP by not depending 
on fluctuating river levels or unsustainable groundwater availability. It also eliminates costs associated with 
pumping due to gravity flow and allows for potential energy recovery through hydropower generation at a 
future phase. 
Overview of Hydraulic Modeling and System Optimization Review Report 
Finally, P7WA partnered with Reclamation to perform a Hydraulic Modeling and System Optimization 
Review. Through this opportunity, P7WA evaluated current and projected demands due to population 
growth. This study confirmed the required design flows for the proposed WTP based on current and future 
system demands, identified requirements for the raw and finished water lines, and developed and assessed 
design flow alternatives for the finished water line to the distribution system. 
Capacity (current and future) 
P7WA plans to develop the WTP at an initial design flow of 6 
mgd using partner and Title XIV WIIN funding. The project will 
be designed to easily expand to 8 mgd and, ultimately, 12 mgd 
(with initial expansion plans beginning in the next decade). 
Thus, when the existing water source is interrupted or 
compromised, the new 6 mgd facility could adequately meet the 
minimum demand for all P7WA water users (Figure 3). This 
project will be built to accommodate a future 12 MGD facility that 
could meet the minimum monthly demand until approximately 
the year 2140, providing necessary resilience for over a century (Figure 4). 
The project’s feasibility report documents this information in detail. 

Figure 3. Secondary supply will meet projected minimum demands. 

P7WA selected these design 
flows as a 6 mgd WTP would 
satisfy essential water use 
minimum month demand 
requirements for the entire 
service area. 



Norwood Water Commission Grant Writing SOQ |  27

     

Environmental Compliance 7 
 

 
Figure 4. This project and design expansion could provide water supplies through 2150. 
Treatment Needs and Objectives 
The project goals are to improve the water quality of an 
impaired water source to develop a redundant source and 
emergency supply of water to the service area because the 
current single-source water supply, which serves 60,000 
people, could fail at any time due to aging and currently 
unmaintainable infrastructure breakdowns or emergency. 
P7WA identified a set of baseline objectives for the new 
WTP’s finished water quality, which are to: 
• Meet all Safe Drinking Water Act (SDWA) and Colorado Department of Public Health and Environment 

(CDPHE) regulations. 
• Ensure that disadvantaged communities have equitable and commensurate access to potable water 

that meets primary and secondary standards. 
• Produce finished water compatible for blending with finished water from the existing WTP and 

distribution system infrastructure to avoid disinfectant residual loss, scaling, corrosion, or aesthetic 
issues in the blending zones. 

Location and Distribution System 
The site was selected for the new WTP location after a preliminary pipeline alignment and WTP siting study 
in 2019. Moreover, through emergency interconnects with the TWCD, P7WA can also supply water to the 
Town of Ridgway, the Town of Ouray, and the Dallas Creek water system. Design considerations for the 

P7WA developed design criteria for 
the new system based on historical 
Ridgway Reservoir water quality 
and historical P7WA WTP finished 
water quality. 



Norwood Water Commission Grant Writing SOQ |  28

     

Environmental Compliance 8 
 

site layout include using the site's natural grade to allow most of the plant flow to move by gravity across 
the facility from northwest to southeast. 
The raw water transmission line will consist of approximately 6 miles of pipe from the toe of the Ridgway 
Reservoir Dam north to the WTP. The finished water pipeline will consist of approximately 6 miles of pipe 
traveling north from the WTP to connect with the existing TWCD distribution system in Montrose County. 
WTP Treatment Train and Design Criteria 
The WTP’s designed treatment train incorporates PSRs to remove calcium hardness, followed by UF 
membranes for turbidity and pathogen removal. The treatment process within the facility is as follows: 
Raw water from the Ridgway Reservoir enters the WTP, which undergoes pre-oxidation with potassium 
permanganate. Next, the water goes through the pellet softening process in an up-flow fluidized bed reactor 
with seed material and chemical addition that removes hardness from the source water. Through this 
process, raw water enters the reactor’s base along with a basic chemical, such as caustic soda, which 
raises the pH of the raw water. The raw water and caustic soda move upwards through a seed material, 
such as silica sand, added to the reactor to form the fluidized bed. The increased pH promotes calcium 
carbonate precipitation that deposits onto the seed’s surface, creating pellets. As pellets reach maturity, 
their weight increases, and they collect at the bottom of the reactor. A consistent routine of wasting pellets 
from the base of the reactor and refilling with seed material at the top of the reactor maintains the 
conditions needed for hardness removal in the PSR. Table 1 highlights the design criteria of the WTP by 
phase. 
Table 1: PSR Design Criteria 

Parameter  Base Operating Conditions 
(3 MGD) 

Phase 1 
(6 MGD) 

Phase 2 
(9 MGD) 

Phase 3 
(12 MGD) 

Number of Reactors with  
2.0 MGD Capacity 

3 3 5 6 

Sand Addition (lb/day) 475 949 1,425 1,898 
As a cost-saving measure, P7WA proposed designing the WTP to install three-stage flocculation and high-
rate sedimentation without changing the site layout or hydraulic grade line if future excess turbidity and 
upstream organics make it necessary. Several considerations could influence the decision to install these 
processes in the future, including changes in water quality due to wildfire, algae, or other total-organic-
compound (TOC)-producing events or if long-term operations indicate a cost benefit to adding additional 
pretreatment upstream of membranes. 
P7WA expects the softened water to have very low alkalinity when leaving the PSRs. As such, carbon 
dioxide will be added to the softened water in re-carbonation basins to lower the pH to approximately 8.5 
and stop the softening reactions. 
Following this stabilization process, water flows into a feed wet well for the ultrafiltration feed pumps, and 
softened water is pumped through UF membranes, which remove turbidity and provide pathogen 
removal/inactivation credit. Design criteria for UF membranes are available in Table 2. 



Norwood Water Commission Grant Writing SOQ |  29

     

Environmental Compliance 9 
 

Table 2. Ultrafiltration Membrane Design Criteria 

Parameter  
Base Operating 

Conditions 
(3 MGD) 

Phase 1 
(6 MGD) 

Phase 2 
(9 MGD) 

Phase 3 
(12 MGD) 

CDPHE Requirements  
Turbidity  ≤ 0.1 NTU 95% of the time. Not to exceed 0.5 NTU  
Giardia Removal Credit 3.0 – log  
Ultrafiltration  
Solids Loading (lb/day) 63  126 189 251 
Percent Solids Removal  100% 100% 100% 100% 
Operating Pressure Range (psi) 15 – 20 15 – 20 15 – 20 15 – 20 
System Operation  N+1 N+1 N+1 N+1 
Number of UF Units  4 4 6 7 
Number of Modules per UF Unit (gfd)  72 72 72 72 
Average Flux (gfd) 32.2 32.2 32.2 32.2 
Clean-In-Place (CIP) Interval (days)  30 30 30 30 
Backwash Interval (min) 22 22 22 22 

*Note that shaded areas represent future expansion potential and are not part of this proposed project.  
After filtration, sodium hypochlorite is added before the disinfection contact basin, while liquid ammonium 
sulfate (LAS) dosing occurs afterward, providing a combined chlorine residual in the finished water storage 
tanks and pipeline. Residuals from the membrane backwash processes will flow to an equalization basin for 
settling. The supernatant is recycled to the head of the plant. 
Table 3 gives the overall design criteria and Figure 5 shows the conceptual process flow. 
Table 3. Treatment Plant Design Criteria 

Parameter  
Base Operating 

Conditions 
for Tri-County South 

Phase 1 Phase 2 Phase 3 

Design Flow (MGD) 3.0 6.0 9.0 12.0 
Recycle Flow (MGD) 0.13 0.26 0.39 0.52 
Influent Solids Load (lb/day) 75 149 224 299 
Aluminum Coagulant Load (lb/day) 344 689 1,033 1,378 
Influent Solids Load– Polymer Sludge 
Coagulant (lb/day) 52 104 157 209 

Influent Hardness Load– Pellets (lb/day) 5,491 10,983 16,474 21,966 
Total Influent Solids Load (lb/day) 5,963 11,925 17,888 23,851 

 



Norwood Water Commission Grant Writing SOQ |  30

     

Environmental Compliance 10 
 

 
Figure 5. Treatment Train Conceptual Flow Process 
Energy Recovery and Electrical 
P7WA also proposes installing an energy recovery facility within the WTP to leverage the static head of the 
pipeline at an excess of ~270 feet. The energy recovery facility would benefit the new WTP by reducing the 
incoming pressure, protecting the downstream treatment facilities, and generating renewable energy to 
offset usage from the WTP through a hydro turbine. The initial design of the energy recovery facility is 
visible in Table 4. P7WA’s design team is currently evaluating the design and feasibility of the hydro 
turbines for a range of flows to ensure proper turndown capabilities while maintaining the ability to generate 
energy. 
Table 4. Energy Recovery Facility Design Criteria 

Parameter  
Base Operating 

Conditions 
(3 MGD) 

Phase 1 
(6 MGD) 

Phase 2 
(9 MGD) 

Phase 3 
(12 MGD) 

Number of Pipelines  1 1 1 2 
Number of Turbines  2 3 4 4 
Number of Active Turbines  1 2 3 2 
Incoming WTP Hydraulic Head (ft) 257 223 243 224 
Expected Pressure Reduction Through 
Turbines (ft) 242 208 228 209 

Pipeline Velocity (ft/second) 1.6 3.3 2.5 3.3 
Power Output (kW) 70 100 200 240 
Estimated Annual Energy Credit* ($/yr) 38,300 54,700 109,500 131,400 

*Note: the estimated annual energy credit assumes 24/7 operation and a large commercial energy credit 
from the Delta-Montrose Electric Association. 
Upon initial distribution, the WTP will be connected to the electrical grid with service provided by San 
Miguel Electric Cooperative. However, if a hydro turbine is installed to leverage the influent pressure of the 



Norwood Water Commission Grant Writing SOQ |  31

     

Environmental Compliance 11 
 

water, the WTP will be able to generate most of the necessary electricity for operations onsite. Depending 
on flow rates and net head, excess power generated could be sold back to the power grid through net 
metering. 
Residuals and Disposal 
Solids produced by the treatment process include pellets produced by the PSRs and solids from backwash 
and CIP waste at the UF system. A CIP uses a high concentration of chemicals to remove foulants from the 
surface of the UF membranes and would be run on a monthly to biannual basis, depending on the 
propensity of the feed waters to foul the membranes. 
After softening, mature pellets are transferred 
to pellet dewatering containers, where they 
readily dewater to approximately 95% solids 
and are hauled away in containers. There is 
potential for beneficial reuse of these pellets, 
including partial reuse as seed material for 
PSRs, land application as a soil amendment, 
and agricultural or animal feed/supplement 
purposes. P7WA is currently assessing the 
feasibility of each option. Routine backwash 
cycles and CIPs will generate residuals from 
the UF membranes. During both cleaning 
routines, the foulants or particles 
accumulating on the membrane surface are 
scoured off by high-pressure air or water and 
chemicals. The particles are then flushed to 
the backwash equalization basin through a 
solid settling process. 
Raw Water Line Specifications 
The raw water line will consist of 
approximately 27,500 linear feet (LF) of 24-
inch nominal pipe, a diameter necessary to 
limit velocities in the pipeline to just above 5 
feet per second while still allowing for a future 
design flow of 12 mgd. Materials under 
consideration for the pipe include high-
density polyethylene (HDPE), polyvinyl 
chloride (PVC), ductile iron pipe (DIP), and 
steel. 
The proposed raw water alignment is west of and parallel to U.S. 550 for approximately 6 miles from the 
toe of the Ridgway Reservoir Dam to the new WTP south of Colona. Figure 6 shows the proposed raw 
water line alignment. 

Figure 6. Proposed raw water line alignment. 



Norwood Water Commission Grant Writing SOQ |  32

     

Environmental Compliance 12 
 

Finished Water Line Specifications 
As part of its Hydraulic Modeling and System 
Optimization Review, P7WA conducted hydraulic 
evaluations of the finished water line improvements 
necessary to supply the entire P7WA system from the 
new WTP at design flows of 6 and 12 mgd. The results 
informed the project design. 
To reach a design flow of 6 mgd for the finished water 
transmission line, P7WA will use approximately 31,100 
LF of 24-inch pipe extending from the new WTP to 
approximately Government Springs Rd. The pipe’s 
material (HDPE, PVC, DIP, or steel) will be confirmed 
during design. 
Five peripheral sites will require work to integrate both 
WTPs’ supply distribution. The pipeline will tie in three 
locations within TWCD's existing distribution system: 
Pump Station 3, located adjacent to the Town of Colona 
at Buckhorn Road and U.S. 550; the suction and 
discharge sides of Pump Station 2; and the TWCD pipe 
at Government Springs Rd and U.S. 550. Additionally, 
P7WA will install a new master flow meter at the South 
Tri-County and Montrose junction at Otter Rd. Lastly, 
modification to the Miami and U.S. 550 vault will require a 
master meter and a pressure sustain valve, where the 
distribution from the WTPs can alternate the flow 
direction. P7WA will also install five supervisory control 
and data acquisition (SCADA)-controlled pressure 

reducing valves at the following locations: the Ridgway tie-in, Pump Station 2, Riverside Pump Station, 
Riverside West Pump Station, and the Miami and U.S. 50 master meter, as well as one SCADA-controlled 
pressure-sustaining valve at Otter Rd and 6725 Rd. The pipe alignments and locations referenced are 
visible in Figure 7. 
Contract Procurement Activities 
P7WA hired Garver to serve as Program Manager and Owner’s Advisor, a role it has held since 2019. 
Garver developed the project’s feasibility study for the Title XVI opportunity in 2019. In 2022, P7WA hired a 
joint venture design builder, McCarthy-CDM Smith Joint Venture. Garver will continue to manage the 
program and support P7WA in design reviews and evaluations of the guaranteed maximum price. Garver 
will also facilitate P7WA’s Risk Management Program during design and construction, provide third-party 
construction observation for quality control, and assist with the project’s closeout. 
  

Figure 7. Proposed finished water line 
alignment. 



Norwood Water Commission Grant Writing SOQ |  33

     

Environmental Compliance 13 
 

Project 7 – Recent Working Relationships with the Bureau of Reclamation 